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Exploded views / Part lists

On the following pages you will find the parts used to assemble this product. 
Please note that some spare parts cannot be purchased individually but are 
part of a complete kit. Please also note that for some spare parts extra deliv-
ery time may occur.
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Gazelle PS

Position No. Description Unit of Measure Quantity Ean code

1* 82246 FRAME RIGHT GAZELLE I PIECES 1 5707292122834

82247 FRAME RIGHT, GAZELLE II PIECES 1 5707292122841

82248 FRAME RIGHT GAZELLE III PIECES 1 5707292122858

2* 82243 FRAME LEFT GAZELLE I PIECES 1 5707292122803

82244 FRAME LEFT, GAZELLE II PIECES 1 5707292122810

82245 FRAME LEFT, GAZELLE III PIECES 1 5707292122827

3 3006825 75MM WHEEL W/BRAKE, BLACK PIECES 4 5707292371393

4* 61150-38 COUNTER SCREW, GAZELLE PS 1 PIECES 4 5707292220646

61150-36 COUNTER SCREW, GAZELLE PS 2 PIECES 4 5707292220622

61150-37 COUNTER SCREW, GAZELLE PS 3 PIECES 4 5707292220639

5 0612800 INSEX SCREW COUNTERS. 10*25 PIECES 6 5707292138774

6* 61182-38 COLOURED WASHER, GAZELLE PS 1 PIECES 3 5707292220707

61182-36 COLOURED WASHER, GAZELLE PS 2 PIECES 3 5707292220684

61182-37 COLOURED WASHER, GAZELLE PS 3 PIECES 3 5707292220691

10 1310550 COVERING STUD, BLACK, GAZELLE PIECES 1 5707292140722

11 0631807 COUNTER SCREW M10*65, FZB PIECES 1 5707292139160

12 6108198 PL. WASHER WHITE, 9*18*1,2MM PIECES 2 5707292185648

13 82175 BALL AND JOCKET JOINT,FOOTREST PIECES 2 5707292122247

16* 2205000 BLOC-O-LIFT 3728IF 350N PIECES 1 5707292143334

2204250 BLOC-O-LIFT 5323HT 400N SOLID PIECES 1 5707292143327

17 0529060 CYLINDER PIN Ø5,0X32MM,DIN6325 PIECES 1 5707292137517

18 2501710 FERRULE D16 M/6.2, HOLE PIECES 1 5707292143983

19 0589600 INSEX SCREW KEY N6 PIECES 1 5707292137876

20 2507510 FERRULE FR40, W/CUT PIECES 2 5707292144270

24 6117400 AXLE Ø 20X150, GAZELLE PIECES 1 5707292186492

31 82283 ANGLE MOUNTING, SPRINGLOCK PIECES 1 5707292123138

32 82281 RELEASE ARM, GAZELLE PS 1 PIECES 1 5707292123114

33 82627 BUSH FOR RELEASE ARM PIECES 1 5707292369246

34 2200035 LARGE BUTTON FOR RELEASE ARM PIECES 1 5707292143068

35 6118860 RELEASE FOR GASSPRING, GAZELLE PIECES 1 5707292186751

37 0380181 HOUSE FOR LOCK MECHANISM M10X1 PIECES 1 5707292136039

39 82230 ROD F."DUCKFOOT", GAZELLE 1 PIECES 2 5707292122742

40 0602900 INSEX SCREW 8*16 PIECES 6 5707292138200

41 82139-36 JOINT FOR FOOTREST, GAZ. PS 1 PIECES 1 5707292230386

42 3502516 TIGHTENING HANDLE 45MM M8*16 PIECES 4 5707292146915

43 82223 EXTENSION ROD FOR KNEESUPPORT PIECES 2 5707292122674

44 82164 HOLDER FOR 'DUCK'FOOT 1, RIGHT PIECES 1 5707292122131

45 82156-60 FOOTPLATE SIZE 1,BLACK,GAZELLE PIECES 2 5707292230492

46 0612500 INSEX SCREW COUNTERS. 6*25 PIECES 4 5707292138712

47 82216-36 HOLDER FOR KNEESUPP. 1,RIGHT PIECES 1 5707292230645

48 0723060 STOP SCREW WITH STUD 6*10 PIECES 4 5707292139955

49 0602500  INSEX SCREW 8*12 PIECES 4 5707292138163

51 5039060 PUR KNEESUPPORT SIZE 1,W/STRAP PIECES 2 5707292159946

52* 2504000 FERRULE E15*1,0-2,0 INT.BLACK PIECES 3 5707292144102

2504500 FERRULE E20*1,0-2,0 INT.BLACK PIECES 2 5707292144126

53 82218 ADJUSTABLE FOR GAZELLE KNEESUP PIECES 2 5707292122629

54 2501600 FERRULE D15*1,0 BLACK PIECES 4 5707292143969

55 3515000 SWING HANDLE M10 W. TILT HANDE PIECES 2 5707292147134

56 1604000 STEEL NUT 10 MM PIECES 2 5707292141293
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57* 1990100 STUD BOLT M10*145 W/STOP, FZB PIECES 2 5707292358332

1990200 STUD BOLT M10*165 W/STOP, FZB PIECES 2 5707292358363

1990300 STUD BOLT M10*188 W/STOP, FZB PIECES 2 5707292358370

58 82100 HOLDER FOR 'DUCK'FOOT 1, LEFT PIECES 1 5707292121561

59 82140-36 TURNING LINK,FOOTSUP. GAZ. 1 PIECES 1 5707292230447

60 82217-36 HOLDER FOR KNEESUPP. 1, LEFT PIECES 1 5707292230676

61* 82121 BAR F. FOOTSUPPORT, GAZELLE 1 PIECES 2 5707292121769

82122 ROD FOR FOOTSUPPORT,GAZELLE 2 PIECES 2 5707292121776

82123 ROD FOR FOOTSUPPORT, GAZELLE 3 PIECES 2 5707292121783

62 82179 ARM FOR JOINT PIECES 2 5707292122285

63 1607500 LOCK NUT 10 MM PIECES 2 5707292141385

64 1102500 PLANNING WASHER 10 MM PIECES 2 5707292140234

65 6117800 BALL TAP, GAZELLE PS PIECES 2 5707292186539

66 82125 M10 NUT F. FOOTSUPP., GAZELLE PIECES 2 5707292121806

67 I-6117200 FITTING, GAS SPRING GAZELLE PIECES 1 5707292214959

68 6117700 FITTING F. FOOT BRACE, GAZEL. PIECES 1 5707292186522

69 80927 8*30, LOCKING PIN FOR GAZELLE PIECES 1 5707292376985

85 5515150 GIRTH FOOT-STRAP W.FIXL.F.TO.C PIECES 2 5707292177810

126* 82238-36 PILLAR, LEFT, GAZELLE PS 1 PIECES 1 5707292230744

82240-37 PILLAR, LEFT, GAZELLE PS 2 PIECES 1 5707292230782

82289-38 PILLAR, LEFT, GAZELLE PS 3 PIECES 1 5707292231147

133 0493010 Gazelle logo 10*129mm, silver PIECES 2 5707292396662

145* 82237-36 PILLAR, RIGHT, GAZELLE PS 1 PIECES 1 5707292230720

82239-37 PILLAR, RIGHT, GAZELLE PS 2 PIECES 1 5707292230768

82284-38 PILLAR, RIGHT, GAZELLE PS 3 PIECES 1 5707292231093

160 0723050 STOP SCREW WITH POINT 6*5 PIECES 2 5707292139948

161 1145070 LOCK WASHER 7MM PIECES 2 5707292140586

162 82356 PLUG FOR HOUSING, GAZELLE PIECES 4 5707292359209

163 82355 HOUSING FOR WHEEL, GAZELLE PIECES 4 5707292363664

164 1607500 LOCK NUT 10 MM PIECES 4 5707292141385

165 1103400 FAZET WASHER 10 MM PIECES 4 5707292140319

166 1940030 PLASTITE 45 Z PHX 5*20 PIECES 4 5707292142610

254 0662500 BUTTON HEAD SCREW 8*25 STAINL. PIECES 1 5707292139580

256 6109365 STEER SLEEVE FOR GAZELLE Ø10 PIECES 1 5707292186102

257 6109366 STYRE BØSNING F/GAZELLE Ø12 PIECES 1 5707292186119

258 6109367 WASHER FOR GAZELLE PIECES 1 5707292186126

259 0506508 RIVET 5*14, STAINLESS PIECES 3 5707292359476

260 0641600 BUTTON HEAD SCREW 6*16 PIECES 6 5707292139269

261 1761000 COUNTER NUT 10*1,0 FINE THREAD PIECES 1 5707292141538

262 0602188 INSEX M6*8, FZB PIECES 2 5707292138071

* CHOOSE SIZE
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Basis plate and back support
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Position No. Description Quantity Unit of Measure Ean code

8 1103000 FAZET WASHER 6MM 2 PCS 5707292140289

9 1606500 LOCK NUT 6 MM 2 PCS 5707292141361

21 6153200 BLACK ARROW F. GAZELLE 2 PCS 5707292188564

22 1902600 CROSS-HEADED SCREW 4*10MM 2 PCS 5707292142108

23 0617000 SPEC. INSEX SCREW COUNTERS. 2 PCS 5707292138910

26 0623200 INSEX SCREW COUNTERS. 6*30 1 PCS 5707292138996

30 1102800 FAZET WASHER 4MM 2 PCS 5707292140265

42 3502516 TIGHTENING HANDLE 45MM M8*16 2 PCS 5707292146915

50 0645630 BUTTON HEAD SCREW 6*30 BLACK 1 PCS 5707292139320

52 2504000 FERRULE E15*1,0-2,0 INT.BLACK 3 PCS 5707292144102

54 2501600 FERRULE D15*1,0 BLACK 2 PCS 5707292143969

67 I-6117200 FITTING, GAS SPRING GAZELLE 1 PCS 5707292214959

68 6117700 FITTING F. FOOT BRACE, GAZEL. 1 PCS 5707292186522

69 80927 8*30, LOCKING PIN FOR GAZELLE 1 PCS 5707292376985

70* 6117100 FITTING F. ABDUCTION,GAZELLE 1 1 PCS 5707292186478

6117300 FITTING F. ABDUCTION,GAZ 2+3 1 PCS 5707292186485

71 6117500 TILT JOINT. F. LOCK BAR, GAZE. 1 PCS 5707292186508

72 6117600 AXLE Ø10*61, GAZELLE 1 PCS 5707292186515

73 1603000 STEEL NUT 6 MM 1 PCS 5707292141279

74 5001051 GIRTHBAND FOR BUTTOM RELEASE 1 PCS 5707292154422

75 0618000 SPEC. INSEX SCREW 6*30 1 PCS 5707292138927

76 I-82127 STOP FOR TILT 1 PCS 5707292216885

77 82145 SEAT ROD WITH PUR 1 PCS 5707292121998

78 2521000  PIPE HOLDER Ø 10 MM, WHITE 1 PCS 5707292144362

79* 82143 HOLDER F. “BUTTOM-SUP.”GAZEL.1 1 PCS 5707292121974

82144 HOLDER F.”BOTTOM-SUP.” GAZ.2+3 1 PCS 5707292121981

82144 HOLDER F.”BOTTOM-SUP.” GAZ.2+3 1 PCS 5707292121981

80 2502518 TUBE LEG BLACK 16MM 1 PCS 5707292144034

81 82163 “BUTTOM-MOUNTING” GAZELLE 1 PCS 5707292122124

82 0621600 INSEX SCREW COUNTERS. 6*16 2 PCS 5707292138965

83 3655000 WING SCREW 32*17 M8*15MM BLACK 1 PCS 5707292147189

84* 6175031 BACKSUPPORT PUR GAZELLE SZ. 1 1 PCS 5707292188960

6175032 BACK SUPPORT SIZE 2&3 1 PCS 5707292188977

6175032 BACK SUPPORT SIZE 2&3 1 PCS 5707292188977

86 0623500 INSEX SCREW COUNTERS. 6*35 1 PCS 5707292139009

87 82118 TILT FITTING, GAZELLE 1 PCS 5707292121738

88 82149 DEGREE-INDICATOR LEFT GAZELLE 1 PCS 5707292122032

89 82150 DEGREE-INDICATOR RIGHT GAZELLE 1 PCS 5707292122049

90 0624825 INSEX SCREW COUNTERS. 8*25 5 PCS 5707292139078

91 0614500 INSEX SCREW COUNTERS. 10*45 2 PCS 5707292138828

92* 0623500 INSEX SCREW COUNTERS. 6*35 2 PCS 5707292139009

0624500 INSEW SCREW COUNTERS. 6*45 1 PCS 5707292139023

93 0611000 INSEX SCREW COUNTERS. 6*20 4 PCS 5707292138682

94 82152 RAIL F. BASE PLATE GAZELLE 2 PCS 5707292122063

95 1350010 DISTANCEPART BLACK 8*15*8,2MM 5 PCS 5707292140883

96 1825000 PL.SCREW COUNTERS. 4*20MM 8 PCS 5707292141866

97* 6175011 MAIN CHEST SUPPORT SIZE 1 1 PCS 5707292188915

6175012 MAIN CHEST SUPPORT SIZE 2 1 PCS 5707292188922

6175013 MAIN CHEST SUPPORT SIZE 3 1 PCS 5707292188939
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98 3501301 R82 handle M6*25mm Screw 2 PCS 5707292413956

100 3652501 R82 HANDLE M6*16MM SCREW 2 PCS 5707292413963

110* 5540010 CHESTGIRTH F. GAZELLE SIZE 1 1 SET 5707292178145

5540020 CHESTGIRTH F.GAZELLE SIZE 2 1 SET 5707292178152

5540030 CHESTGIRTH F. GAZELLE SIZE 3 1 SET 5707292178169

112* 6175051 PUR CHESTPLATE SIZE 1,GAZELLE 1 PCS 5707292189011

6175052 PUR CHESTPLATE SIZE 2,GAZELLE 1 PCS 5707292189028

6175053 PUR CHESTPLATE SIZE 3,GAZELLE 1 PCS 5707292189035

115 82153 RAIL F.DISTANCE-&CHINSUP.GAZEL 2 PCS 5707292122070

135 0541600 TIGHTENING SPRIG 4*16 1 PCS 5707292137616

161 1145070 LOCK WASHER 7MM 2 PCS 5707292140586

167 0621600 INSEX SCREW COUNTERS. 6*16 2 PCS 5707292138965

* CHOOSE SIZE
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Position No. Description Quantity Unit of Measure Ean code

8 1106000 WASHER 6MM 2 PCS 5707292140371

93 0611000 INSEX SCREW COUNTERS. 6*20 4 PCS 5707292138682

98 3501401 R82 handle M6*20mm Screw 2 PCS 5707292413901

100 3652501 R82 HANDLE M6*16MM SCREW 2 PCS 5707292413963

102* 6175541 Pur side supports size 1 2 PCS 5707292494207

6175542 Pur side supports size 2 1 PCS 5707292494214

103 82147 EXTERNAL SIDESUP.MOUNT.GAZELLE 2 PCS 5707292122018

104 82151 STD.SIDESUPP.MOUNTING, GAZELLE 2 PCS 5707292122056

106 0641600 BUTTON HEAD SCREW 6*16 4 PCS 5707292139269

108 0640930 BUTTON HEAD M5*30 FZB 2 PCS 5707292139221

109 82148 PELOTMOUNTING FOR EXTRA DEPTH 2 PCS 5707292122025

112 1606300 LOCK NUT 5 MM 2 PCS 5707292141354

114* 6175561 PUR HEADSUPPORT 1, GAZELLE 1 PCS 5707292494269

6175562 PUR HEADSUPPORT 2, GAZELLE 1 PCS 5707292494276

6175563 PUR HEADSUPPORT 3, GAZELLE 1 PCS 5707292494283

115 82153 RAIL F.DISTANCE-&CHINSUP.GAZEL 2 PCS 5707292122070

116 82099 MOUNTING FOR TRAY, GAZELLE 2 PCS 5707292121554

117 3502516 TIGHTENING HANDLE 45MM M8*16 2 PCS 5707292146915

118* 82168 ROD FOR TABLE GAZELLE SIZE 1 2 PCS 5707292122179

82169 ROD FOR TABLE GAZELLE SIZE 2 2 PCS 5707292122186

82170 ROD FOR TABLE GAZELLE SIZE 3 2 PCS 5707292122193

119 1780600 TOP NUT 6MM 4 PCS 5707292141552

120 82308 FRAME FOR TRAY, GAZELLE 1 PCS 5707292123282

121 3502300 TIGHTENING HANDLE 65MM M8 BUSH 1 PCS 5707292146885

122 1102900 FAZET WASHER 5 MM 4 PCS 5707292140272

123 82311 DISTANCE PIECE, GAZELLE TRAY 1 PCS 5707292123312

124 82309 BUSH FOR TRAY 2 PCS 5707292123299

125 2501600 FERRULE D15*1,0 BLACK 4 PCS 5707292143969

126 1905740 BOLT M8*150 FZB 1 PCS 5707292142375

127* 81468 TRAY WITHOUT HOLE, GAZELLE 1 1 PCS 5707292115621

81511 TRAY WITHOUT HOLE, GAZELLE 2 1 PCS 5707292116055

81512 TRAY WITHOUT HOLE, GAZELLE 3 1 PCS 5707292116062

128* 81575 TRAY FOR GAZELLE SIZE 1,W/HOLE 1 PCS 5707292116673

81576 TRAY FOR GAZELLE SIZE 2,W/HOLE 1 PCS 5707292116680

81577 TRAY FOR GAZELLE SIZE 3,W/HOLE 1 PCS 5707292116697

129 81397 BOWL FOR GAZELLE TRAY 1-3 1 PCS 5707292115003

130* 8137670 PLATE FOR TRAY W/HOLE SIZE 1 1 PCS 5707292194299

8137680 PLATE FOR TRAY W/HOLE SIZE 2 1 PCS 5707292194305

8137690 PLATE FOR TRAY W/HOLE SIZE 3 1 PCS 5707292194312

131* 81469 TABLEPLATE EXT +20CM GAZELLE 1 1 PCS 5707292115638

81514 TABLEPLATE EXT +20CM GAZELLE 2 1 PCS 5707292116086

81515 TABLEPLATE EXT +20CM GAZELLE 3 1 PCS 5707292116093

132* 81563 TRAY W/SQUARE HOLE F. BOWL 1 1 PCS 5707292116574

81564 TRAY W/SQUARE HOLE F. BOWL 2 1 PCS 5707292116581

81565 TRAY W/SQUARE HOLE F. BOWL 3 1 PCS 5707292116598

133 1102010 FACE PLATE 8,4*18*2MM, FZB 1 PCS 5707292429766

134* 6175571 PUR CHEST SUPPORT SIZE 1,GAZ 1 PCS 5707292494290

6175572 PUR CHEST SUPPORT SIZE 2,GAZ 1 PCS 5707292494306

6175573 PUR CHEST SUPPORT SIZE 3,GAZ 1 PCS 5707292494313
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140 3504000 TIGHTENING HANDLE 42MM M8*20 2 PCS 5707292147097

141 1102000 PLANING WASHER 8MM 8 PCS 5707292140227

142 81426 CONE ON ROD F.TABLE-&FOOTPLATE 2 PCS 5707292115294

143 3502516 TIGHTENING HANDLE 45MM M8*16 4 PCS 5707292146915

144* 82207 ADJUSTABLE HOLDER FOR FOOT, 1 1 PCS 5707292122537

82209 ADJUSTABLE HOLDER FOR FOOT, 2 1 PCS 5707292122551

82214 ADJUSTABLE HOLDER FOR FOOT, 3 1 PCS 5707292122605

146 0602900 INSEX SCREW 8*16 2 PCS 5707292138200

147 82206 LOCK SLIDE 2 PCS 5707292122520

148* 3502600 TIGHTENING HANDLE 65MM M8*16 2 PCS 5707292146922

3504000 TIGHTENING HANDLE 42MM M8*20 2 PCS 5707292147097

149* 82205-36 MOUNTING FOR SLIDE, FOOTREST 1 2 PCS 5707292230614

82205-37 MOUNTING FOR SLIDE, FOOTREST 2 2 PCS 5707292230621

82205-38 MOUNTING FOR SLIDE, FOOTREST 3 2 PCS 5707292230638

150* 82204-36 CONUS MOUNTING FOR FOOTREST 1 2 PCS 5707292230584

82204-37 CONUS MOUNTING FOR FOOTREST 2 2 PCS 5707292230591

82204-38 CONUS MOUNTING FOR FOOTREST 3 2 PCS 5707292230607

151* 82208 ADJUSTALBE HOLDER FOR FOOT 1 1 PCS 5707292122544

82213 ADJUSTALBE HOLDER FOR FOOT 2 1 PCS 5707292122599

82215 ADJUSTALBE HOLDER FOR FOOT 3 1 PCS 5707292122612

152 0602500  INSEX SCREW 8*12 2 PCS 5707292138163

170 81410 U-MOUNTING FOR NECK-SUPPORT 1 PCS 5707292115133

171 1101000 CENTER SPRING WASHER 8MM 2 PCS 5707292140173

172 0602900 INSEX SCREW 8*16 3 PCS 5707292138200

173 0641600 BUTTON HEAD SCREW 6*16 2 PCS 5707292139269

174* 6171550 HEADREST SIZE 1,BLACK PUR-FOAM 1 PCS 5707292188786

6172550 HEADREST SIZE 2,BLACK PU-FOAM 1 PCS 5707292188823

6173550 HEADREST SIZE 3,BLACK PUR-FOAM 1 PCS 5707292188861

6174550 HEADREST 4, BLACK PU-FOAM 1 PCS 5707292188908

175 81411 Distance-pipe f. neck-mounting 1 PCS 5707292115140

176 81773 Holder for Swan-neck 1 PCS 5707292118561

177 2504000 FERRULE E15*1,0-2,0 INT.BLACK 1 PCS 5707292144102

178 3502516 TIGHTENING HANDLE 45MM M8*16 3 PCS 5707292146915

179* 82561 ADJUSTEMNET BAR 1 1 PCS 5707292124784

82571 ADJUSTEMNET BAR 2+3 1 PCS 5707292124883

180* 5034400 UPHOL.BACKSUPPORT SIZE 1 GAZEL 1 PCS 5707292158437

5034450 UPHOL.BACKSUP.SIZE 2&3 GAZELLE 1 PCS 5707292158444

181 74932 UNDERLAYER FOR NECKREST MOUNTI 1 PCS 5707292453174

182 3502600 TIGHTENING HANDLE 65MM M8*16 1 PCS 5707292146922

183 1102000 PLANING WASHER 8MM 1 PCS 5707292140227

184* 82563 ARM WITH CONUS 1 1 PCS 5707292124807

82573 ARM WITH CONUS 2+3 1 PCS 5707292124906

185 82576 ARM WITH INTERNAL CONUS 2+3 1 PCS 5707292124920

82566 ARM WITH INTERNAL CONUS 1 1 PCS 5707292124838

188 74930 MOUNTING FOR NECKREST, MOULDED 1 PCS 5707292453150

189 0621600 INSEX SCREW COUNTERS. 6*16 2 PCS 5707292138965

* CHOOSE SIZE


